TEST REPORT

CLIENT: Universal Bedlegs
625 Du Bois St.
Ste A
San Rafael, CA
United States 94901

Attn:  David Cline

Test Report No: 654:017113-1 Date: January 22, 2009
SUBJECT: Load test.
REFERENCE: Letter
SAMPLE ID: Bed leg samples, identified by client as “Pebble-Virgin and Recycled-Black,” were
received on 11/19/08 in good condition.
PROCEDURE: The samples were evaluated for load test
RESULTS: See test data and results on the following page.
TEST DATE: 1/14/09 — 1/16/09

CERTIFICATION: The tests reported here were conducted under the continuous direct supervision of SGS
U.S. Testing Company Inc., Tulsa, OK.

SIGNED FOR AND ON BEHALF OF
SGS U.S. TESTING COMPANY INC.

e,

Robert Ross S. Scott Pa}rkhurst
Materials Department Technician Materials Department Manager
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This report is issued by SGS U.S. Testing Company Inc. under its General Conditions for Testing Services, as printed on reverse side. SGS U.S. Testing’s
responsibility under this report is limited to proven negligence and will in no case be more than the amount of the testing fees. Except by special arrangement,
samples are not retained by SGS U.S. Testing for more than 30 days. The results shown on this test report refer only to the sample(s) tested unless otherwise
stated, under the conditions agreed upon. Anyone relying on this report should understand all of the details of the engagement. Neither the name, seals,
marks nor insignia of SGS U.S. Testing may be used in any advertising or promotional materials without the prior written approval of SGS U.S. Testing. The
test report cannot be reproduced, except in full, without prior written permission of SGS U.S. Testing Compan

y Inc.
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Client: Universal Bedlegs
Report No.: 654:017113-1

Test Procedure and Results

LOAD TEST

Sampile ID: Pebble-Virgin

Load Direction: (Vertical) Axial Compression

Specimen Length in. Ultimate Load, Ibs

1 3.2500 7123

2 3.2500 7415

3 3.2500 7123

4 3.2500 7196

5 3.2500 7189

Average 7209 ]

Sample ID: Pebble-Virgin and Recycled-Black

Load Direction: (Vertical) Axial Compression

Specimen Length in. Ultimate Load, Ibs

1 : 10.0 5533

2 10.0 5338

3 10.0 5465

4 10.0 5780

5 10.0 5827

Average ' 5587 ]
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Client: Universal Bedlegs
Report No.: 654:017113-1

Sample ID: Recycled-Black

Load Direction: (Vertical) Axial Compression

Specimen Length in. Ultimate Load, Ibs
1 3.2500 5323

2 3.2500 5400

3 3.2500 5480

4 3.2500 5512

5 3.2500 5305
Average 5404

Sample ID: Recycled-Black

Load Direction: (Vertical) Axial Compression
| Specimen Length in. Ultimate Load, Ibs
1 10.0 4588

2 10.0 4708

3 10.0 4661

4 10.0 4700

5 10.0 4609
Average 4653
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End of Report
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